SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30 / 5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

RefLevel 30,00 B Offset 51008 & REW 100 kHz RefLevel 30,00 B Offset 51008 & REW 100 kHz

- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
. 1 Occupiad Bandwidth
2311 29006y 2.308 15200 G
» »
10 v ~ 10 -
0. 0.

CFE 1001 prs 0 MHz/ Span 10.0 MHz || (GF2.31 GHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 2.311229 GHz 10.81 dBm Oce B 4512484372 MHz M1 1 2308192 GHz 11.16 dBm Oce B 4517730136 MHz
n 1 230773 GHa 499 dim Occ Bw Centroid 2309986236 GHz n 1 2307 7339 GHz 534 dim Qce Bw Gentroid 2309982 76 GHz
i 1 23122425 GHe 559 dBm Oce B Freq Offset 13763912 173 kHe i 1 23122516 6He £00 dBim Oce Buw Fren Offset 7.200 106,074 kHe
mm o mm o
09:37:31 MM 07/25/2025 09:39:26 MM 07/25/2025

FR1 n30 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

RefLevel 30,00 B Offset 51008 = RBW 2004z RefLevel 30,00 B Offset 51008 = RBW 200 kHz

3008 SWT 101 ® VEW 1 MHz_ Mode Auto Sweep = At 3008 SWT 1.010rs ® VBW 1 MHz _ Mode Auto Sweep
1 Oceupiad Bandwidth

231389806 2511 253068
x x
0 —F - — = - 0 H
0. i N “
/ ] \
. - ‘
L W
: i 'i \\ 'J%I'I
porr, W
o Al
Jadd PO/l il
dbm ] | [P0 RET P,
(FEI 00 e ST Span 200 || (GIITER 00 g Zo T Span 200 W
2 Marker Table 2 Marker Table
i 1 2313696 GHz 11.23 dbm Oce B 9344630864 MHz i 1 2311259 Ghz 11.64 dom O B 9338647337 MHz
n 1 230331996tz 86 dbm Oce B Cenroid 2.309992 243 Gz n 1 23053175 fz 711 b Oce B Gentroid 2,309 986765 Gz
¢} 1 23146646 GHz 6.08 dBen Oce Bw Freq Offset 7757 194 239 kHz ¢} 1 23146561 GHz 6.73 dBm Oce Bw Freq Offset 13214347 216 kHz.

05:39:21 MM 07/25/2025 05:40:16 MM 07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Conducted Band Edge

FR1 n30 / 5MHz / CP OFDM / QPSK

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 11,1008 Mode Sweep saL RefLevel 30.00dBm  Offset 11,1048 Mode Sweep seL
R Count 100/100
1 Spurious Emissions 1 AvgPuir
20 dBRCS ALV AABS : 20 dbi “ - 1
‘ il
o l B l‘
20 i b ]
= ¥ i a0 apm
| dmw") V “‘ . I J r’ \I‘“w«_,,,‘_”
e — — —— —— e L T ————————— s ——— e " -
Ll
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270GHz 1288 GHz 1.000 MHz 27009 GHz .16 dBm 2270 GHz 2.288 GHz 1.000 MHz 2.27045 GHz2 -55.11 dBm -15.11 dB
2.288 GHz 2292 GHz 1000 MHz 229182 GHz -55.72 dBm 2.288 GHz 2.292 GHz 1,000 MHz 228842 GHz -55.77 dBm -18.77dB
2.292 GHe 2.296 GHz 1.000 MHz 229598 GHz -55.05 dBm 2292 GHz 2.296 GHz 1.000 MHz 229594 GHz -55.45 dBm -24.46 dB
2296 GHz 2300 GHz 1.000 Mz 2.29994 GHz -52.79 dBm 2296 GHz 2300 GHz 1.000 MHz 229990 GHz -55.10 dBm -30.10d8
2300 GHz 2304 GHz 1.000 Miz 230398 GHz -38.63 dBm 2300 GHz 2309 GHz 1.000 MHz 230887 GHz -51.27 dBm -38.27dB
2304 GHz 2305 GHz 50.000 kHz 2.30499 GHz -18.65 dBm 2,309 GHz 2310GHz 50.000 kHz 2.30983 GHz -57.70 dBm -44.70 d8
2,305 GH 2310 GHz 100,000 kHz 230533 GHz 18.00 dBm 2310GH: 2315GHz 100.000 kHz 231465 GHz 18.13 dBm -11.87 dB
2310 GHz 2311 GHz 50,000 kHz 231006 GHz -37.31 dBm 2315 GHz 2316 GHz 50.000 kHz 231502 GHz -18.62 dBm -5.62 dB
2311 GHz 2320GHz 1.000 MHz 31108 GHz -51.04 dBm 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -38.74 dBm -25.74.dB
2320 GHz 2324 GHz 1.000 MHz 232006 GHz -54.89 dBm 2.320 GHz 2.324GHz 1.000 MHz 2.32061 GHz -53.08 dBm -28.08 dB
2324 GHe 2328 GHz 1.000 MH: 232402 GHz -55.27 dBm 2324GH: 21328 GHz 1.000 MHz 232418 GHz -50.50 dBm -23.50 dB
2328GHz 2337 GHz 1.000 Miz 232804 GHz -55.39 dBm 2326 GHz 2337 GHz 1.000 MHz 232804 GHz -55.19 dBm -18.19.d8
2.337 GHz 2341 GHz 1.000 MHz 233722 GHz -55.81 dBm -24.81 dB 3377 CHs 33471 GHe 1,000 Mix 233769 GHz 55.77 dBm 247748
resoy ot - Resdy o
09:22:50 AN 07/25/2025 09:285:23 AN 07/25/2025

Lowest Band Edge / 1 RB / Lower zoom in Highest Band Edge / 1 RB / Lower zoom in

Ref Level 3000Bm  Offset 5108 = RBW 100 kHz saL Reflevel 30.00d8m  Offset 3.10dB = REW 100 kiz
= At 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 [ # Att 2066 = SWT_100ms & VBW 300kH: _Mode Sweep
1AC ) 1ACLR

CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz | | [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None 2 Result Summas None.
Tl (Ref) 1,000 Mtz -20.33 dBm Tx1 (Ref) 1,000 Mtz -51.39 dBm
Tx Total -20.33 dBm T Total -51.39 dBm

05:30:43 AM  07/25/2025 09:34:10 AM  07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

Ref Level 30.00dBm  Offset 5.10dB = RBW 100 kHz saL Reflevel 30.00dBm  Offset 51048 & RBW 100kHz saL
- an 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | # Att 205 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Count 100/100
20 der oy 20 I
10 d
0
0 .

o,

20

0 T TV e Sue e
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz | | [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 1.000 MHz -52.58 dBm Tl (Ref) 1.000 Mz -19.25 dBm
Tx Total -52.58 dBm Tx Total -19.25 dBm
L (m 1

05:31:13 AM  07/25/2025 09:34:35 AN 07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068

Mode Sweep saL Ref Level 30.00dBm  Ofset 11,10 B Mode Sweep s6L
Count 100/100 Cownt 100/100
Limit ChecY PSS
20 dBineSPURIOUSANEABS-I2 ahes
o Y B
. . i
20 dBir T B i
~ ~ e ™
- \ . SPURIOUS_LINE_ABS_002 g \‘
- =40 gty
m‘"‘w
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz
2 Result Summa: 2 Result Summa:
2270 GHz 2288 GHz 1.000 Mitz 227062 GHz -55.15 dBm -15.15 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27151 GHz -55.17 dBm -15.17 dB
2288 GHz 2292 GHz 1.000 MHz 228933 GHz -55.70 dBm -18.70 dB 2.288 GHz 2292 GHz 1.000 MHz 2.28802 GHz -55.59 dBm -18.59dB
2.292 GHe 2.29 GHz 1.000 Mz 2.29598 GHz 2.292 GHz 2.296 GHz 1,000 MHz 229554 GHz 5539 dBm -2439d8
2296 GHz 2300 GHz 1.000 Mz 2.29998 GHz 2296 GHz 2300 GHz 1.000 MHz 229990 GHz -54.85 dBm
2300 GHz 2304 GHz 1.000 MKz 230398 GHz 2300 GHz 2309 GHz 1.000 MHz 230896 GH. -27.30 dBm
2.304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2,309 GHz 2310GHz S50.000 kHz 230997 GHz -27.73 dBm
2,305 GHr 2310GHz 100,000 kHz 230741 GHz 2310GHz 2315GHz 100,000 kHz 231184 GHz 5.27 dBm
2310 GHz 2311 GHe 50,000 kHz 31003 GHz 2315 GHz 2316 GHz 50.000 kHz 231503 GHz -28.47 dBm
2311 GHz 2330 GHz 1.000 MHz 231104 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31602 GHz -27.80 dBm
2320 GHz 2324 GHz 1.000 MHz 232010 GHz 2320 GHz 2324 GHz 1.000 MHz 2.32002 GHz -43.35 dBm
2324 GHz 2328 GHz 1.000 Mt 2.32438 GHz 2324GHz 23228GHz 1.000 MHz 2.32402 GHz -54.14 dBm
2328 GHe 2337 GHe 1.000 Mz 232801 GHz 2326 GHz 2337 GHz 1.000 MHz 232804 GHz -55.16 dBm
2337 GHz 2341 GHz 1.000 MHz 233896 GHz 3337 GHz 2341 GHz 1.000 MHz 233718 GHz _55.78 dBm
Resdy

05:23:28 AM 07/25/2025

09:26:00 AM  07/25/2025

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 30,00 dBm

RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

Offset £.10.d8 = RBW 100 kiz sa
o 2048 ® SWT 100ms * VEW 300kHz Mode Sweep Count 100/100 | = Att 20dB ® SWT  100ms & VBW 300kHz Mode Sweep

i 1ACLR
20 dBinr H 20 I
10.db
N —
0 - B
-20 7 -
EY —— - B |

| IS |

A0 ¢
&0
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || [(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa:

-25.31dBm
-2531dBm

Tl (Ref)
Tx Total

1.000 Mtz

05:31:3% AM  07/25/2025

None

-25.06 dBm
-25.06 dBm

Tl (Ref) 1.000 MHz

Tx Total

Ready

09:35:00 AM 07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00dBm Offset 3,108  RBW 100 kHz

- An 205 = SWT  100ms = VBW 300kHz Mode Sweep Count 1007100 | = Att 2046 = SWT  100ms = VBW 300kHz Mode Sweep
20 der oy 20 I
10 dé
-10
20
Y e
e,
" ——
————— e
40 = ——— = T
50 dBm
&0
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 1.000 MHz -25.28 dBm Tl (Ref 1.000 MH. -25.54 dBm
Tx Total -25.28 dBm Tx TLmEnI] ‘ -25.54 dBm

05:32:03 AM  07/25/2025 09:35:24 AM 07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30 / 5MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 11,1008 Made Sweep SGL Ref Level 30.00dBm  OMset 11.10dB. Mede Sweep saL

Count 100/100 Count 100/100
1 Spurious Emissions 1 AvgPur
Limit Chee} Phss u
20 dBiine —SRUBOUS ANEABS- K2 ahes 20 db 1
\ I
o B T
20 dBm ,, b T |
{ | SPURIOUS_LINE_ABS_002 N j |
‘ 1 =40 abny m h,
| I MW"/L ‘w | S R L e —1 | Pr w‘“"\\ﬁ,m,,,______r L
F ol
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2.270 GHz 2288 GHz 1,000 Miz X . 2.270GHz 2.288 GHz 1,000 MHz 227276 GHz -55.32 dBrm -15.32 4B
2.288 GHz 2292 GHz 1000 MHz 228834 GHz -55.58 dBm 2.288 GHz 2.292 GHz 1,000 MHz 228929 GHz -55.75 dBm
2.292 GHe 2.296 GHz 1.000 MHz 229582 GHz -55.09 dBm 2292 GHz 2.296 GHz 1.000 MHz 229586 GHz -55.38 dBm
2296 GHz 2300 GHz 1.000 Mz 2.29990 GHz -53.28 dBm 2296 GHz 2.300 GHz 1.000 MHz 2.298%9 GHz -55.14 dBm
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -38.85 dBm 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -51.17 dBm
2304 GHz 2305 GHz 50.000 kHz 2.30499 GHz -17.35 dBm 2,309 GHz 2310GHz 50.000 kHz 230985 GHz -60.97 dBm
2,305 GHr 2310GHz 100,000 kHz 230533 GHz 18.99 dBm 2310GHz 2315GHz 100,000 kHz 231463 GHz 17.99 dBm
2310 GHz 2311 GHz 50,000 kHz 231005 GHz -61.29 dBm 2315 GHz 2316 GHz 50.000 kHz 231500 GHz -19.31 dBm
2311 GHz 2320GHz 1.000 Miz 31104 GHz -51.19dBm 2316 GHz 2330 GHz 1.000 MHz 2.31606 GHz -38.34 dBm
2320 GHz 2324 GHz 1.000 MHz 232109 GHz -54.91 dBm 2.320 GHz 2.324GHz 1.000 MHz 2.32093 GHz -53.15 dBm
2324 GHr 2328 GHz 1,000 MHz 232406 GHz -55.16 dBm 2346k 2328 GHe 1,000 MHz 232422 GHz 5071 dBm
2328 GHz 2337 GHz 1.000 MHz 232831 GHz -55.34 dBm 2326 GHz 2337 GHz 1.000 MHz 232831 GHz -54.97 dBm
2.337 GHz 2341 GHz 1.000 MHz 233742 GHz -55.85 dBm 3377 CHs 3341 GHe. 1,000 MHz 233742 GHz 55.67 dBm
ey Resdly
09:24:05 AN 07/25/2025 09:26:39 AM  07/25/2025

Lowest Band Edge / 1 RB / Lower zoom in Highest Band Edge / 1 RB / Lower zoom in

RefLevel 3000Bm  Offset &10dB  RBW 100 kHz saL RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz
= At 2048 & SWT 100 ms ® VBW 300 kHz _Mode Sweep Count 100/100 | # Att SWT 100 ms = VBW 300kHz Mode Sweep
1 AC

50 dBm

P S ,

R — R e e m—

CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz | | [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None

2 Result Summas None
Tl (Ref) 1,000 Mtz -20.23 dBm o et 000 Mite 53,10 OB
TaTotal 3023 dBm o pen 3319 dBm

fecy L Rescy (N

05:32:25 AM  07/25/2025 09:35:50 AM 07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

tiVie
RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz

61 Reflevel 3000 dBm  Offset 810 * RBW 100kl
- A 2048 & SWT_100ms & VBW 300 kHz _Mode Sweep

Count 1007100 | ® At 2046 = SWT _100ms & VBW J00kiz _Mode Sweep

[S———
0 = s
——— T .

CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz | | [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tx1 (Ref) 1.000 MHz -53.19.dBm Tl (Ref) 1.000 Mz -21.23 dBm

Tx Total -53.19 dBm Tx Total -21.23 dBm

" Jinnaainil e fesy (N

09:32:53 AM 07/25/2025

09:36:15 AM  07/25/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1008 Made Sweep saL

RefLevel 30.00dBm  Ofset 11.10dB Mode Sweep set
Count 100/100 Count 100/100
Limit Chee} Phss

20 dBkineSPURIOSANEABS- 2 ahes

o 1 Y b

20 dBm | b

\_ . _:r",lz:gimm LINE_ABS_002
e I _

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 Mitz 227027 GHz -55.27 dBm -15.27 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27062 GHz -55.15 dBrm -15.15d8
2.288 GHz 2292 GHz 1.000 MHz 2.28834 GHz -55.71 dBm -18.71 dB 2.288 GHz 2.292 GHz 1.000 MHz 2.28802 GHz +55.71 dBm -18.71 dB
2.292 GHe 2.296 GHz 1.000 MHz 229590 GHz - 2.292 GHz 2.296 GHz 1,000 MHz 229550 GHz -55.45 dBm -24.45dB
2296 GHz 2300 GHz 1.000 Mz 2.29998 GHz 2296 GHz 2300 GHz 1.000 MHz 2.29990 GHz -54.81 dBm -29.81d8
2300 GHz 230 GHz 1.000 MKz 230390 GHz 2300 GHz 2309 GHz 1.000 MHz 2.30896 GHz -27.33 dBm -14.34dB
2.304 GHz 2305 GHz 50.000 kHz 2.30499 GHz 2,309 GHz 2310GHz 50.000 kHz 2.31000 GHz -26.93 dBm -13.93d8
2,305 GHr 2310GHz 100,000 kHz 230799 GHz 2310GHz 2315GHz 100,000 kHz 231051 GHz 5.19 dBm
2310 GHz 2311 GHe 50,000 kHz 31003 GHz 2315 GHz 2316 GHz 50.000 kHz 2.31500 GHz -26.78 dBm
2311 GHz 2330 GHz 1.000 MHz 231108 GHz 2316 GHz 2.320 GHz 1.000 MHz 2.31602 GHz -27.65 dBm
2320 GHz 2324 GHz 1.000 MHz 232002 GHz 2320 GHz 2324 GHz 1.000 MHz 2.32014 GHz -42.67 dBm
2324 GHz 2328 GHz 1.000 Mz 2.32414 GHz 2324GHz 2328GHz 1.000 MKz 232414 GHz -54.14 dBm
2328 GHe 2337 GHe 1.000 Mz 232840 GHz 2326 GHz 2337 GHz 1.000 MHz 232804 GHz -55.25 dBm
2337 GHz 2341 GHz 1.000 MHz 233734 GHz 3337 GHz 2341 GHz 1.000 MHz 233742 GHz _55.74 dBm

05:24:43 AM 07/25/2025

09:27:16 AM  07/25/2025

Resdy

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 3000 dBm  Offset £.10dB  RBW 100 kHz £

RefLevel 3000d8m  Offset 8108 = RBW 100 ke
- Att 20dB = SWT 100 ms BW 300 kHz Mode Sweep Count 100/100 | * Att J0dB ® SWT 100 ms & VBW 300kH: Mode Sweep
. 1 ACLR
20 dBinr H 20 I
1045
0 —
s 4
10 L -
7
20 2 /
e
a0 B
-l
e
40 4B -
60
23035 Gz 1001 pts 200.0 kia/ Span 20 || | (773095 Gz 1001 prs 200.0 kHz/ Span 2.0 Mz
2 Result Summar None 2 Result Summas None.
Tl Ref) 1,000 MHz -24.45 dBm Tl e 11000 MHz -20.99 dBm
Ty Total 3445 dBm o pen 34,99 dBm

05:33:18 AM  07/25/2025

09:36:39 AM 07/25/2025

Redty
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

Ref Level 3000dBm  Offset 610 dB & REW 100 kHiz
100 ms = VEW 300 kHz _ Made Sweep

- A 2045 = SWT

RefLevel 30.00dBm Offset 3,108  RBW 100 kHz
- At 2048 ® SWT 100ms = VBW 300kHz Mode Sweep

6L

Count 100/100

CF 2.3105 GHz

CF23155GHz

Span 2.0 MHz

2 Result Summar

Tacl Ref)
Tx Total

05:33:43 AM 07/25/2025

2 Result Summa;

Tx1 (Ref)
Tx Total

-25,
25,

09:37:04 AM  07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 10MHz

/| CP-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.10 68 Mode Sweep saL
Caunt 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 Ahes
o
[
20 f \
puRIOUS UnE ABs 002 o l/ \J‘ ~
o
|eodem—————————————— = —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 Mz 227009 GHz -55.13 dBm 1513 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29190 GHz
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz
2,296 Gz 2,300 GHz 1.000 MHz 229998 GHz
2,300 GHz 2304 GHz 1.000 MHz 230386 GHz
2.304 GHz 2305 GHz 100.000 kHz 2.30499 GHz
2305 GHr 2315GHz 100,000 kHz 230931 GHz
2315 GhHe 2316 GHz 100000 ke 231502 GHz
2316GHz 2330 GHz 1.000 MHz 231653 GHz
2320 GHz 2324GHz 1.000 MHz 232002 GHz
2.324GHy 2328GHz 1.000 MHz 232410 GHz
2,308 Ghe 2337 GHz 1.000 Miz 232822 GHz
2337 GHz 2381 GHz 1.000 MiHz 233734 GHz

05:28:02 AM  07/25/2025

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 30,00 dBm

Ref Level 30,00 dBm

05:29:07 AM  07/25/2025

Offset 810 d8 = REW 200 kHz SGL Offset 3.10dB = RBW 200 kHz
= A 2008 = SWT_100ms ® VBW 1 MHz _Mode Sweep Count 100100 [ = Att 2066 = SWT_100ms & VBW 1MH: _Mode Sweep
1 ACLR 1ACLR
20 dBe——————————— e 0 T
10
o — —
0 _ B
-20 ~ - .
- e -
30 - B
I |
A,,,vy.,_w—,—n--—""_— MM"W S R
50 dBm-
60
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 1,000 MHz -.zs.ssdam Tl (Ref) 2000 MHz T T2 OB
Sxjoul Z5EF Hm Ix Total -27.72 dBm

Ready % 0

09:29:31 AM  07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 10MHz /

CP-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.10 68 Mode Sweep saL
Count 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 Ahes
o
' \
30 | |
e -

| 60 dem—— - — —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar

2270 GHz 2288 GHz 1.000 MHz 227027 GHz -55.21 dBm -15.21 dB

2.288 GHz 2292 GHz 1.000 MHz 2.29186 GHz z

2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz

2,296 Gz 2,300 GHz 1.000 MHz 229994 GHz

2,300 GHz 2304 GHz 1.000 MHz 230394 GHz

2.304 GHz 2305 GHz 100.000 kHz 230491 GHz

2305 GHz 2315GHz 100,000 kHz 2.30857 GHz

2315 GhHe 2316 GHz 100,000 kttz 231501 GHz

2316GHz 2330 GHz 1.000 MHz 231673 GHz

2320 GHz 2324 GHz 1.000 MHz 2.32006 GHz

2.324GHy 2328GHz 1.000 MHz 232402 GHz

2,308 Ghe 2337 GHz 1.000 Miz 232804 GHz

2337 GHz 2381 GHz 1.000 MiHz 233726 GHz

05:28:40 AM  07/25/2025

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

SGL

Count 100/100

Ref Level 3000 dBm  Offset £10d8 = RBW 200 kHz
- A 20dB & SWT_100ms & VBW 1 MHz _Made Sweep
1 ACLR

20 dBor

RefLevel 30.00d8m  Offset 8.10dB = RBW 200 kHz
- At 20dB & SWT 100 ms & VEW 1MHz
1ACLR

Mode Sweep

10

JENIPINS IR BV ey

e p—|

CF 2.3045 GHz. 1001 pis 200.0 kHz/ Span 2.0 MHz

CF23155 GHz. 1001 pts. 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -28.53 dBm
Tx Total 2853 dBm

05:29:56 AM  07/25/2025

2 Result Summa None.
Tl (Ref] 1,000 Mtz -28.57 dBm
Tx Total -28.57 dBm

Ready

09:30:20 AM  07/25/2025
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Conducted Spurious Emission

FR1

n30 / 5MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 1110 dB

Mode Auto Sweep

6L Ref Level 30.00dBm  Offset 111048

Count 100/100

6L

Mode Auto Sweep
Count 100/1

lous_une_sss_ogz 20 ggline -SPURlOUS LN ABS oga
10
0 0
104 104
-20 -20
30 di 30 df
SPURIOUS_LINE ABS 002 SPURIOUS LINE | ABS 002
40 am ~40 asm
50 -50
S I N I B N
i} &0
30.0 MHz 54008 pts. 2.4 GHa/ 24.0 GHz. 30.0 MHz 54008 pts. 24GHz/ 24.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 36.54423 MHz -54.93 dBm -14.93 dB 30,000 MHz 1.000 GHz 1.000 MHz 71.446 78 MHz -54.96 dBm
1.000 GHz 2.270 GHe 1,000 MHz 217034 GHz .40 dBm 18.80 dB 1.000 GHz 2270 GHz 1,000 MHz 2.21393 GHz 54.35 dBm
2.341 GHz 3.000 GHz 1.000 Mtz 235227 GHz -47.32 dBm 732 dl 2341 GHz 3.000 GHz 1.000 MHz 235490 GHz -46.58 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.50625 GHz -51.17 dBm 11.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.49625 GHz -50.82 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.49617 GHz 50.47 dBm -10.47 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49917 GHz 50.37 dBm
10,000 GHz 14,000 GHz 1.000 Mz 1001275 GHz -53.81 dBm 138148 10.000 GHz 14.000 GHz 1.000 MHz 10.001 75 GHz 53.72 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.17598 GHz -53.66 dBm -13.66 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.99875 GHz -53.57 dBm
18000 Gz 24,000 GHr 1,000 MHz 2152296 GHz -49.46 dBm -9.46 dB 18000 GHz 24.000 GHz 1.000 MHz 2150246 GHz -49.55 dBm
oy R Ready

05:43:30 MM 07/25/2025

09:44:52 A 07/25/2025

Highest Channel

Ref Level 30.00dBm  Offset 1110 dB

Line _SPUR|OUS_LINE_ABS_0q2

Mode Auto Sweep

6L

Count 100/100

20

304

SPURIOUS_LINE |ABS 002
0 apm

50
&0
30.0 MHz 59008 pts 24GHa/ 23.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 45.26987 MHz -55.13 dBm -15.13 dB
1.000 GHz 2.270 GHz 1.000 MHz 215637 GHz -54.35 dBm -14.35dB
2.341 GHz 3.000 GHz 1.000 MHz 2.35741 GHz -46.72 dBm -6.72 di
3.000 GHz 7.000 GHz 1,000 MHz 650025 GHz -51.43 dBm -11.43 dB
7.000 GHz 10.000 GHe 1.000 MHz 7.49817 GHz -50.35 dBm -1035dB
10.000 GHz 14,000 GHz 1.000 MHz 10.003 75 GHz -53.62 dBm -13.62 d8
14.000 GHz 18.000 GHz 1,000 MHz 17.98975 GHz -53.63 dBm
18000 GHz 24000 GHz 1000 MHz 21.47346 GHz -49.56 dBm
Raady

08:46:13 A 07/28/2028
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seamran 4. FCC RADIO TEST REPORT Report No. : FG4N2547-01B
Frequency Stability
Test Conditions FR1 n30 (QPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result
(°C) (Volt) (Hz)
Block(Hz)
50 Normal Voltage 0.0228 -2.8 Yes
40 Normal Voltage 0.0051 9.4 Yes
30 Normal Voltage 0.0109 -11.3 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0059 -1.8 Yes
0 Normal Voltage 0.0109 -13.6 Yes
PASS
-10 Normal Voltage 0.0092 -16.4 Yes
-20 Normal Voltage 0.0240 -2.2 Yes
-30 Normal Voltage 0.0099 -8.8 Yes
20 Maximum Voltage 0.0253 -13.6 Yes
20 Normal Voltage 0.0223 -11.1 Yes
20 Minimum Voltage 0.0045 -13.8 Yes
Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30

MIMO <Ant. 0+3> (Ant. 3)

Peak-to-Average Ratio

Mode FR1 n30/10MHz / CP OFDM
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 6.68 6.72 7.30 8.58 PASS

Page Number : A9-n30-1 of 18



seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30/ 10MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

RefLevel 3000 B Offset 81045 = AnBW 10 MKz
- an 3008 Mess Time 13 ms

Reflevel s000bm Ofter  10dB = AnBW 10 Mz
- 3068 Wess Tme_13ms
1 CCDF 1 CCDF
[F— [
1E
= =~
; . 3
& e
" * ¥
! ;
i i
1604 1 1604 :
i 1
! I
I I
Gisien Miean Pur + 20,00 48 || |G Z3TGH:
2 Result Summ Samples: 130000
- 16.82 dBm 24.01 dBm 7.09 d8 3.78.dB 62248 668 dB 69248
10:08:53 MM 07/25/2025

10:08:13 AM 07/25/2025

Aiean Pwr + 10.00 8
2 Result Summ: Samples: 130000
= 16.95 dBm 23.99 dBm 7.03 dB 3.82 dB 6.20 4B 672 dB 554 d8

Ref Level 3000 dBm  Offset B.10dE * AnBW 10 MHz RefLevel 3000 aBm  Offset 81006 = AnBW 10 MHz
- A 3008 Meos Time 13 s - Att 30d8  Meas Time 13 ms.
o
e =
- 1E- ==
-
.
\
| 1
TE04- \ TE04-
I % -
T =
}
I . ‘
— e s o0 | T
2 Result Summa Samples: 130000
- 16.43 dBm 24.08 dBm 7.66 dB 3.74 4B 650 dB 7.30 dB 7.54 4B
10:08:33 AM  07/25/2025

10:08:55 MM 07/25/2025

Mean Pwr + 20.00d8
2 Result Summ, Samples: 130000
= 13.55 dBm 24.32 dBm 10.77 dB 372d8 6,84 dB 858 B 978 d8
- NN e s v e

Page Number : A9-n30-2 of 18



seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.24 5.32 10.38 10.34

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 51008 ® REW 100 kHz

Reflevel 000 dBm  Offset 51008 = REW 100kH:
- an 3008 SWT 101 ms = VBW 30k Mode Auto Swesp - are 3008 SWT 101 ms = VBW 300kt Mode Auto Sweep
1 Frequancy Sweep 1 Frequancy Sweep
20 dim 20 dim
532800 MMz
1o 0,706 ® 1111192 déim
f fravindy i W
! |
0 dien | 0 dier | L
; |
- \ -
12 -15.294 dBem 1 i H2 808 dier i i
I | f 1
R e eI P v = Wiy,
FEIEN 70001 pis T Span 40.0 Wiz | | (G231 GHx 0001 pis G WiHa/ Span 40.0 WAz
10:05:48 MM 07/25/2025 10:06:43 A 07/25/2025

FR1 n30 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

= At
1 Frequency Sweep

RefLevel 30,00 0B OFset 51008 = RBW 2004tz
008 SWT 1010 = VEW

MHz _Mode Auto Sweep

RefLevel 30,0008 Offset 1008 = RBW 200 kHz

.n 305 ST 01 ms & VEW 1 Wik Mo Auio s
T
20 B -D2{1] 20 B -D2{1] 2.
111724 0 — 1 11388 -
o ! ] o T
f
| f
0 dBenv + 0 dBenv "
<10 dbm- F <10 dbm- r
+ 14.276 | r H2 -14.616 dBm |
wﬂ | ,,,rM ‘\
M
I L
|,
(CF 231 GHz 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 231 GHz 10001 pts. 0 MHz/
10:07:38 AM 07/25/2025

10:08:33 MM 07/25/2025

Span 50.0 MHz
T WIS
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.53 9.34 9.36

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30 / 5MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

Reflevel 3000 dBm  Offcet 51005  REW 100Kz Reflevel 3000 dBm  Offcet 51005  REW 100Kz
- A 3008 SWT 101 ms = VBW 300kH: Mode Auto Sweep - A 008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep
1 Occupiad Bandwidth 1 Gccupiad Bandwidth
2.30818200 G
n
10 - 10 S =
o o -
I ||
f ) / |
e %
N ¥ " e
CFET 001 e 0 Mz Span 10.0 MHz || [CF231 GHe 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 2308062 GHz 11.27 dBm [ 4519478001 MHz mi 1 2308182 GHz 1188 dém [T 4535497107 MHz
n 1 2307724 6Hz 474 dbm Occ B Centroid 2309983 708 GHz n 1 230769926z 518 dim Occ B Centroid 2309966902 GHz
n 1 23122434 GHz 423 dém O B Freq Oifset 16,292 297 072 kHz n 1 23122317 GHe 517 dém Occ B Freq Oifset 33,007 708 439 kHe
10:05:22 MM 07/25/2025 10:06:16 MM 07/25/2025
Reflevel 3000087 Ofset 51008 = REW 200Kz Reflevel 3000 0Bn  Offser 1008 = RBW 200Kz
3003 SWT_1.01ms ® VBW 1MH: Mode Aulo Sweep = it 5008 SWT_1.01ms ® VEW 1MH: _Mode Auto Sweep
1 Oceupied Bandwidth
23050850 GHe
n
© - 1 e -
¥ 5
0. o | |
L / "
VY U
i T
IR (T
N P s
A ! d ok E - l v f‘mq Iy 4 ;
b VIR o | e L T A i
CFE 001 pts Tz Span 200 WAz || (GF231 GHz 001 pts ZO M Span 20.0 Mz
2 Markes Table 2 Markes Table
[ 1 2305664 GHz 11.63 dBm [ 9.345 488 165 MHz [ 1 2305465 GHz 11.86 dBm Oce B 936451136 MHz
n 1 23052864 Gz .85 dbm Oce B Centroid 2309961636 GHz n 1 23052756 Gz 573 dim Occ B Centroid 2309957824 GHz
n 1 23146343 GHa 6.66 dim Oce b Freq Offset 38363701 716 kHz n 1 23146401 Ghe 659 dm Occ B Freq Offser 42,175 892 066 kHz
10:07:12 MM 07/25/2025 10:08:06 MM 07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Conducted Band Edge

FR1 n30 / 5MHz / CP OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 11,1008 Mode Sweep saL RefLevel 30.00dBm  Offset 11,1048 Mode Sweep seL
R Count 100/100
1 Spurious Emissions 1 AvgPuir
20 dBkineSPURIOSANEABS- 2 20 db g
! 1
n u “
20 'l b
SPURIOUS_LINE [ SPURIOUS_LINE_ABS 002 ] l
a0 apm 1 5
F o
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270GHz 2288 GHz 1.000 MHz 27045 GHz 2.270GHz 2288 GHz 1.000 MHz 227009 GHz -55.00 dBm -15.00 dB
2288 GHz 2292 GHz 1.000 MHz 2.28996 GHz 2288 GHz 2292 GHz 1.000 MHz 2.28834 GHz -55.80 dBm -18.80 dB
2.292 GHe 2.296 GHz 1.000 MHz 229574 GHz 2292 GHz 2296 GHz 1,000 Mitz 229487 GHz -55.52 dBm -24.52dB
2296 GHz 2300 GHz 1.000 Mz 2.29974 GHz 2296 GHz 2300 GHz 1.000 MHz 2.29665 GHz -55.30 dBm -30.30 di
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -39.38 dBm -26.38 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -51.30 dBm -3830 dB
2304 GHz 2305 GHz 50.000 kHz 2.30500 GHz -16.65 dBm -3.65 dB 2,309 GHz 2310GHz 50.000 kHz 2.30988 GHz -58.64 dBm -45.64 dB
2,305 GH 2310 GHz 100,000 kHz 230536 GHz 18.10 dBm -11.90 dB 2310GH: 2315GHz 100.000 kHz 231463 GHz 18.07 dBm -11.53dB
2310 GHz 2311 GHz 50,000 kHz 231020 GHz -61.74 dBm -48.74 dB 2315 GHz 2316 GHz 50.000 kHz 231503 GHz 18.60 dBm -5.60 dB
2311 GHz 2320GHz 1.000 MHz 31113 GHz -52.31 dBm -39.31 dB 2316 GHz 2320 GHz 1.000 MHz 231606 GHz -39.44 dBm -26.44 dB
2320 GHz 2324 GHz 1.000 MHz 232086 GHz -55.23 dBm -30.23 dB 2.320 GHz 2.324GHz 1.000 MHz 32018 GHz -52.73 dBm -27.73d8B
2324 GHr 2328 GHz 1,000 MHz 232414 GHz -55.38 dBm -2438 dB 2346k 3328 GHz 1.000 MHz 232446 GHz -50.52 dBm 235248
2328 GhHr 2337 GHe 1.000 Miz 232831 GHz -55.39 dBm -18.39 dB 2328 GHz 2337 GHz 1.000 MHz 232876 GHz -55.12 dBm 181248
2.337 GHz 2341 GHz 1.000 MHz 233742 GHz 70 dl -24.70dB 3377 CHs 33471 GHe 1,000 Mix 233773 GH: 5576 dBm 2476 dB

05:49:51 AM  07/25/2025

Readly

09:52:29 AM  07/25/2025

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

Ref Level 3000dBm  Offset 610 dB & REW 100 kHiz saL Reflevel 30.00d8m  Offset 3.10dB = REW 100 kiz
= At 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | * Att 2066 = SWT_100ms & VBW 300kH: _Mode Sweep
1AC ) 1 ACLR
20 dBen T 20 13
10 — =
0
a0 B
-

20
20 J// / B
40 —
50 dBm
CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz | | [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

Tl (Ref) 1,000 MHz -19.79 dBm Tl (Ref) 2000 MHz 5100 OB

Tx Total 19879 dBm P ST

05:58:02 AM  07/25/2025

10:03:22 AM  07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00dBm Offset 3,108  RBW 100 kHz

seL
- an 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | # Att 205 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Count 100/100
20 der oy 20 I

10 d

0

0

20 -

[t
™ o o )
50 R T VO S S =
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz | | [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 1000 MHz -53.16 dBm Tl (Ref) 1,000 MHz -21.37 dBm
Tx Total -53.16 dBm Tx Total -21.37 dBm

05:50:26 AM  07/25/2025 10:01:46 AM  07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068 Made Sweep saL Ref Level 30.00dBm  OMset 11.10dB. Mede Sweep saL

Caunt 100/100 Count 100/100
Limit Chee} PR
20 dBkineSPURIOSANEABS- 2 bt
—
o ‘ T .
20 dBm T B
s
- — SPURIOUS_LINE_ABS 002 »
\ a0 apm <
P - —

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summar
2.270 GHz 2.288 GHz 1.000 MHz 2.27045 GHz -55.17 dBm 1517 dB 2.270 GHz 2.288 Ghz 1,000 Miz 2.27134 GHz -55.21 dBm -15.21 dB
2.288 GHz 2292 GHz 1000 MHz 229135 GHz -55.61 dBm 2288 GHe 2292 Ghz 1.000 MHz 229147 GHz +55.59 dBm -18.59dB
229Gt 2.296 GHz 1.000 MHz 229590 GHz -50.19 dBm 2292 GHz 2295 Ghz 1,000 Miz 2.29586 GHz -53.19 dBm 221948
2296 GHz 2300 GHz 1.000 Mz 2.29986 GHz -36.04 dBm 2296 GHz 2300 GHz 1.000 MHz 2.29998 GHz -48.14 dBm -3.14d8
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -26.36 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -28.26 dBm -15.26 dB
2304 GHz 2305 GHz 50.000 kz 2.30500 GHz -25.35 dBm 2,309 GHz 2310GHz 50.000 kHz 230999 GHz -25.27 dBm -12.27 dB
2,305 GH 2310 GHz 100,000 kHz 230646 GHz 5.37 dBm 2310GH: 2315GHz 100.000 kHz 231131 GHz 4.0 dBm -25.10dB
2310 GHz 2311 GHz 50,000 kHz 31003 GHz -28.90 dBm 2315 GHz 2316 GHz 50.000 kHz 231500 GHz -27.23 dBm -14.23 dB
2311 GHz 2320GHz 1.000 MHz 231104 GHz -29.90 dBm 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -28.68 dBm -15.68 dB
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -50.46 dBm 2.320 GHz 2.324GHz 1.000 MHz 2.32022 GHz -36.55 dBm -11.55d8
2324 GHe 2328 GHz 1.000 Mz 232418 GHz -53.99 dBm 2324GHz 1328 GHz 1.000 MHz 232402 GHz -45.48 dBm -14.48 dB
238Gt 2337 GHiz 1.000 MHz 232804 GHz -55.26 dBm 23286tz 2337GHe 1.000 MHz 232804 GHz -52.58 dBm -15.58 dB
2.337 GHz 2341 GHz 1.000 MHz 233726 GHz -55.78 dBm 3377 CHs 33471 GHe 1,000 Mis 233702 GHz 755.66 dBm 2466 dB

sy [
09:50:28 AM 07/25/2025 09:53:07 AN 07/28/2025

Lowest Band Edge / Full RB / Lower zoom in Highest Band Edge / Full RB / Lower zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

- 2000 * SWT  100ms * VBW 300kHz Mode Sweep Count 100/100 | = Att 20GB ® SWT 100 ms = VBW 300kHz Mode Sweep
i 1ACLR
20 dBinr H 20 I
10.db
a =
-10 - Br 7
20
a0 b
o]
Lo

&0
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || [(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

Tl Ref) 1,000 MHz 23.83 dBm Tx1 (Ref) 1,000 MHz -22.09 dBm

Tx Total -23.83dBm Tx Total -24.09 dBm

Redty

05:58:51 AM  07/25/2025 10:02:11 AM 07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00dBm Offset 3,108  RBW 100 kHz saL

- An 2008 & SWT 100 ms ® VBW 300 kHz _Mode Sweep Count 100/100 [ = Att 2046 & SWT 100 ms & VBW 300kHz _Mode Sweep Count 100/100
20 der oy 20 I
10 dé
o
-10
20
T, e
- . [
"‘4—‘._\,___~“ M

40 EEEE — T ee——
50 dBm
&0
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tl (Ref) 1.000 MHz -25.87dBm Tl (Re 1.000 MH: -24.89 dBm

Tx Total -25.97 dBm Tx TLmEnI] ‘ -24.89 dBm

® (I 3 featy

09:59:16 AN 07/25/2025 10:02:35 A 07/28/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 5MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 11,1008

1 Spurious Emissions
Limit Chesk
20 dBine—SPUALOVS-LNE-ABS 02

RefLevel 30.00dBm  Ofset 11.10dB Mode Sweep set
Count 100/100

1 AvgPyr

: ”

SPURIOUS_LINE_ABS_002 l
< b

] |
T B — ___..7J—ijW 1‘““"‘“ — L

CF 2.3055 GHz. 1 MHz/ CF2.3055 GHz 7013 pts. 7.1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summa
2270 GHz 1288 GHz 27116 GHz 2270 GHz 2.288 Gz 1.000 Mz 2.27062 GHz -35.04 dBm -15.04 48
2.288 GHz 2292 GHz 228842 GHz 2.288 GHz 2.292 GHz 1,000 MHz 228952 GHz -55.85 dBm -18.85dB
2.292 GHe 2.296 GHz 229562 GHz 2292 GHz 2.296 GHz 1.000 MHz 2.29396 GHz -55.58 dBm -24.58 dB
2.296 GHz 2.300 GHz 2296 GHz 2.300 GHz 1.000 MHz 2.29638 GHz -55.22 dBm -30.22 dB
2300 GHz 2304 GHz 2300 GHz 2309 GHz 1.000 MHz 230860 GHz -51.23 dBm -38.23dB
2304 GHz 2305 GHz 2309 GHz 2310GHz 50,000 kHz 230999 GHz 61.03 dBm -48.03 dB
2305 GHz 2310GHz 2310 GHz 2315GHz 100.000 kHz 231464 GHz 17.91 dBm -12.09 dB
2310GHz 2311 GHe 23156GHz 2316 GHz 50.000 kHz 231500 GHz -19.01 dBm 5.01d8
2311GHz 2320GHz 31131 GHz 2316GHz 2330 GHz 1.000 MHz 231606 GHz 40.17 dBm 2717 dB
2320 GHz 2324 GHz 232101 GHz 2.320 GHz 2.324GHz 1.000 MHz 2.32010 GHz -52.55 dBm -2755d8B
2324 GHe 2328 GHz 2.32402 GHz 2324 GHz 2328 GHz 1.000 MHz 232410 GHz -54.48 dBm -23.48 dB
2328 GHe 2337 GHe 232831 GHz 2326 GHz 2337 GHz 1.000 MHz 232822 GHz -55.26 dBm -18.26 dB
2.337 GHz 2341 GHz 233765 GHz 2.337GHz 2341 GHz 1.000 MHz 2.33761 GHz -55.75 dBm -24.75d8B

05:51:06 AM  07/25/2025

Resdy (N 5

09:53:46 AM  07/25/2025

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz

RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

® At 20dB @ SWT 100 ms - At SWT 100 ms ® VBW 300kHz Mode Sweep
1A 1 ACLR
20 dBo 20 13
10d6
o
10 B
20 dbr
30 b
40 -
-50 dBm
i IS S S SV b— N B S -

CF 23035 GHz. 200.0 kHz/. CF 2.309 5 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar 2 Result Summa None.

Tl (Ref) -20.18dBm Tx1 (Ref) 1,000 MHz -53.30 dBm

Tx Total -20.18 dBm T Total -53.30 dBm

08:59:41 AM  07/25/2025

[T ] =

10:03:01 AM 07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

Ref Level 30.00dBm  Offset 5.10dB = RBW 100 kHz saL Reflevel 30.00dBm  Offset 51048 & RBW 100kHz saL
- an 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | # Att 205 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Count 100/100
20 der oy 20 I
i
0

N

0
20

[mrrtmcsian
o —
e — ) IUNSEU [ S S
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 1.000 MHz -54.23 dBm Tl (Ref) 1.000 Mz -21.46 dBm
Tx Total -54.23 dBm Tx Total -21.46 dBm

10:00:05 AM  07/25/2025 10:03:25 AM  07/25/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068 Made Sweep saL Ref Level 30.00dBm  OMset 11.10dB. Mede Sweep saL

Count 100/100 Count 100/100
Limit Chee} Phss
20 dBkineSPURIOSANEABS- 2 ahes
. — o et
- : \
_ . . |
20 dBm i T
. \ — .
DUS_LINE_AB: \,\"\ SPURIOUS UNE_ABS 002 A U T
- . ——
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 MHz 2.27045 GHz -55.16 dBm -15.16 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27009 GHz -55.11 dBm -15.11 dB
2.288 GHz 2292 GHz 1000 MHz 229198 GHz -55.47 dBm 2.288 GHz 2.292 GHz 1.000 MHz 228842 GHz +55.70 dBm -18.70dB
2.292 GHe 2.296 GHz 1.000 MHz 229594 GHz -29.83 dBm 2292 Ghz 2295 Ghz 1,000 MHz 229586 GHz -53.16 dBm -22.16dB
2296 GHz 2300 GHz 1.000 Mz 2.29986 GHz -36.42 dBm 2296 GHz 2300 GHz 1.000 MHz 2.29998 GHz -47.77 dBm -22.77 d8
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -25.64 dBm 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -27.54 dBm
2304 GHz 2305 GHz 50.000 kHz 2.30500 GHz -24.93 dBm 2,309 GHz 2310GHz 50.000 kHz 231000 GHz -26.62 dBm
2,305 GHr 2310GHz 100,000 kHz 230545 GHz 5.5 dBm 2310GHz 2315GHz 100,000 kHz 231040 GHz 5.16 dBm
2310 GHz 2311 GHz 50,000 kHz 31000 GHz -21.61 dBm 2315 GHz 2316 GHz 50.000 kHz 231502 GHz -26.59 dBm
2311 GHz 2320GHz 1.000 Miz 231104 GHz .56 d 2316 GHz 2330 GHz 1.000 MHz 2.31606 GHz -28.58 dBm
2320 GHz 2324 GHz 1.000 MHz 232014 GHz -50.61 dBm 2.320 GHz 2.324GHz 1.000 MHz 2.32010 GHz -36.39 dBm
2324 GHr 2328 GHz 1,000 MHz 232402 GHz -58.00 dBm 2324GH: 2328GHz 1.000 MHz 232402 GHz 45.46 dBm
238Gt 2337 GHe 1.000 MHz 232911 GHz -55.29 dBm 23286tz 2337GHe 1.000 MHz 232813 GHz -52.49 dBm
2.337 GHz 2341 GHz 1.000 MHz 233975 GHz -55.87 dBm 3377 CHs 33471 GHe 1,000 Mis 233746 GHz 5573 dBm
Ready Resdy |
09:51:44 AN 07/25/2025 09:54:24 A 07/25/2025

Lowest Band Edge / Full RB / Lower zoom in Highest Band Edge / Full RB / Lower zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

- At 2048 ® SWT 100ms * VEW 300kHz Mode Sweep Count 100100 | = Att 2066 = SWT_100ms & VBW 300kH: _Mode Sweep
i 1ACLR
20 dBinr H 20 I
10.db
o E
0 . B e
." '/
20
- o
[
30 B o
e [y
| e}
| s merieent
| 40 dBon— - -
&0
CF 23045 GHz 1001 pis 200.0 kHaf Span Z.0MHz | | [CF23095 G 1001 pis 200.0 kHz/ Span 2.0 MRz
2 Result Summa None 2 Result Summa None
Tl Ref) 1,000 MHz -23.90 dBm Tl (Ref) 1,000 MHz -22.41 dBm
Tx Total -23.50 dBm Tx Total -24.41 dBm

Redty

10:00:30 AM  07/25/2025 10:03:50 AM 07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz

6L

RefLevel 30.00dBm Offset 3,108  RBW 100 kHz £

- A 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Caunt 1007100 | ® At 2048 ® SWT _100ms & VBW 300kHz _Mode Sweep Count 100/100
20 der oy 20 I
108
-10 o
20
30 N B T
%—MM [

-40 B e R | —
50 dBm
60
CF 2.3105 GHz 1001 pre 200.0 kHz/. Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Txl (Ref) 1.000 MHz -26.26 dBm Tt Ref] 2000 Mz "25.18 dBm

Tx Total -26.26 dBm T Total 3518 dBm

10:00:54 AM  07/25/2025

10:04:14 AN 07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30/10MHz / CP-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.10 68 Mode Sweep saL
Count 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 Ahes
o
20
SPURIOUS LINE ABS 002 - —
au — 1
N T—
60 dBm—— —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227098 GHz 1511 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29198 GHz 1417 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz 867 dB
2,296 Gz 2,300 GHz 1.000 MHz 229990 GHz 872dB
2,300 GHz 2304 GHz 1.000 MHz 230394 GHz -15.28 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30498 GHz -13.42 dB
2305 GHr 2315GHz 100,000 kHz 230612 GHz 27.36 dB
2315 GhHe 2316 GHz 100000 ke 231500 GHz 14.32 dB
2316GHz 2330 GHz 1.000 MHz 231602 GHz 18,63 dB
2320 GHz 2324GHz 1.000 MHz 232038 GHz -10.61 dB
2.324GHy 2328GHz 1.000 MHz 232402 GHz -8.70 dB
2,308 Ghe 2337 GHz 1.000 Miz 232804 GHz -10.45 dB
2337 GHz 2381 GHz 1.000 MiHz 233738 GHz 24331 dB
09:55:11 AM  07/25/2028
Ref Level 30.00dBm  Offset B10dB = RBW 200 kHz sl Reflevel 30.00dBm  Offset 3.10dB ® REW 200 ki

= A 2008 = SWT_100ms ® VBW 1 MHz _Mode Sweep Count 100100 [ = Att 208 ® SWT _100ms ® VBW 1 MHz _Mode Sweep
1 ACLR IR
20 dBe——————————— e 0 T
10
o B —
0 b <
20
-
| .
30 B L T
“_‘NL_"“—-»—.&__\
I ——

[ a0 . b -M—_Wu__w_—*"—-‘“—"———r._,, —
50 dBm-
60
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

Tl (Ref) 1.000 Mz -26.06 dBm Tl (Ref) 1.000 MHz -28.28 dBm

Tx Total -26.06 dBm Tx Total -28.28 dBm

05:56:15 AM  07/25/2025

09:56:39 AM  07/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 10MHz /

CP-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.10 68 Mode Sweep saL
Count 100/100
Limit ChecY Fp

20 dBineSPURIOUSANEABS-I2 Ahes

o

. ’lj |

SPURIOUS LINE ABS 002 A \]“'-—g —

- - — e —

CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz

2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227045 GHz -15.09 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29194 GHz 14.28 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29582 GHz 9.29 dB
2,296 Gz 2,300 GHz 1.000 MHz 229998 GHz 9,08 dB
2,300 GHz 2304 GHz 1.000 MHz 230398 GHz -13.67 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30500 GHz -13.07 dB
2305 GHr 2315GHz 100,000 kHz 2.307 66 GHz 27.81dB
2315 GhHe 2316 GHz 100000 ke 231505 GHz 15.82 dB
2316GHz 2330 GHz 1.000 MHz 231606 GHz 6.64 d
2320 GHz 2324 GHz 1.000 MHz 2.32006 GHz -10.87 dB
2.324GHy 2328GHz 1.000 MHz 232406 GHz -8.82 dB
2,308 Ghe 2337 GHz 1.000 Miz 232804 GHz -10.30 dB
2337 GHz 2381 GHz 1.000 MiHz 233714 GHz 2443 dB

05:55:48 AM  07/25/2025

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

SGL

Count 100/100

Ref Level 3000 dBm  Offset £10d8 = RBW 200 kHz
- A 20dB & SWT_100ms & VBW 1 MHz _Made Sweep
1 ACLR

RefLevel 30.00d8m  Offset 8.10dB = RBW 200 kHz
- At 20dB & SWT 100 ms & VEW 1MHz
1ACLR

Mode Sweep

20 dn————————————— #

10

N REE—

CF 2.3045 GHz. 1001 pis 200.0 kHz/ Span 2.0 MHz

CF23155 GHz. 1001 pts. 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -25.44 dBm
Tx Total 2504 dBm

05:57:04 AM  07/25/2025

2 Result Summa None.
Tl (Ref] 1,000 Mtz -27.70 dBm
Tx Total -27.70 dBm

Ready

09:57:28 AM  07/25/2025
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e%FCC RADIO TEST REPORT Report No. : FG4N2547-01B

SPORTON LAB.

Conducted Spurious Emission

FR1 n30 / 5MHz / CP OFDM / QPSK / 1RB1
Lowest Channel Middle Channel

6L Ref Level 30.00dBm  Offset 111048 Mode Auto Sweep 6L

Ref Level 30.00dBm  Offset 1110 dB Mode Auto Sweep
Count 100/100 Count 100/1

Line _SPUR|OUS_LINE_ABS_0d2

lous_Line_ass_odz Phs: o
10
¢ 0
104 104
20 20
304 30 df

SPURIOUS_LINE |ABS 002 SPURIOUS_LINE |ABS 002
0 apm ) agm

50 50
. [ S B

60
30.0 MHz 53008 pts 2.4 GHa/ 24.0GHz || | 30.0 MHz 54008 pts. 2.4GHa/ 23.06GHz

2 Result Summan) 2 Result Summan

30,000 MHz 1,000 GHz 1,000 MHz 60.29735 MHz -54.90 dBm 30,000 MHz 1.000 GHz 1.000 MHz 53.02599 MHz -54.92 dBm
1.000 GHz 2.270GHz 1,000 MHz 2.19996 GHz 54,28 dBm 1.000 GHz 22706Hz 1.000 MHz 2.23255 GHz 54,07 dBm
2341 GHz 3.000 GHz 1.000 MHz 2.99137 GHz -54.65 dBm 1341 GHz 3.000 GHz 1.000 MHz 2.996 38 GHz -54.88 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.48145 GHz -51.17 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.50345 GHz 51.27 dBm
7.000 GHz 10.000 GHz 1,000 MHz 7.49617 GHz -50.48 dBm 7.000 GHz 10.000 GHz 1.000 MHz 7.49467 GHz -50.28 dBm
10.000 GHz 14,000 GHz 1.000 MHz 10.11074 GHz -53.76 dBm 10.000 GHz 14.000 GHz 1.000 MHz 10.007 75 GHz -53.80 dBm
14.000 GHz 18.000 GHz 1,000 MHz 17.99275 GHz -53.54 dBm 14.000 GHz 18.000 GHz 1.000 MHz 1799625 GHz -53.63 dBm
18.000 GHz 24.000 GHz 1,000 MHz 21.47296 GHz -49.42 dBm 18.000 GHz 24.000 GHz 1.000 MHz 21.46296 GHz -49.26 dBm
Ready Ready

10:11:20 A 07/25/2025 10:12:41 A 07/25/2025

Highest Channel

6L
Count 100/100

Ref Level 30.00dBm  Offset 1110 dB Mode Auto Sweep

Line _SPUR|OUS_LINE_ABS_0q2

20

304
SPURIOUS_LINE |ABS 002
0 apm

50
I E———__ T
&0
30.0 MHz 59008 pts 24GHa/ 23.0GHz
2 Result Summar
30,000 MHz 1000 GHz 1.000 MHz 50.602 20 MHz -54.99 dBm -14.99 dB
1.000 GHz 2.270 GHz 1.000 MHz 214876 GHz -54.40 dBm -14.40 dB
2.341 GHz 3.000 GHz 1.000 MHz 2.995 85 GHz -54.75 dBm -14.75 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.45545 GHz -51.30 dBm -11.30dB
7.000 GHz 10.000 GHe 1.000 MHz 7.49717 GHz -50.36 dBm -1036 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.003 25 GHz -53.67 dBm -13.67 d8
14.000 GHz 18000 GHz 1,000 MHz 16.09999 GHz -53.69 dBm -13.69dB
18.000 GHe 24.000 GHe 1.000 MHz 21.487 96 GHz -49.43 dBm -9.43 dB

10:14:10 AM 07/28/2025
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seamran 4. FCC RADIO TEST REPORT Report No. : FG4N2547-01B
Frequency Stability
Test Conditions FR1 n30 (QPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result
(°C) (Volt) (Hz)
Block(Hz)
50 Normal Voltage 0.0037 -0.2 Yes
40 Normal Voltage 0.0120 -2.8 Yes
30 Normal Voltage 0.0151 -0.7 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0004 7.5 Yes
0 Normal Voltage 0.0153 8.6 Yes
PASS
-10 Normal Voltage 0.0082 1" Yes
-20 Normal Voltage 0.0028 -2.3 Yes
-30 Normal Voltage 0.0033 4.9 Yes
20 Maximum Voltage 0.0114 3.1 Yes
20 Normal Voltage 0.0069 1.3 Yes
20 Minimum Voltage 0.0073 6.6 Yes
Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n70

<SISO Mode>

Peak-to-Average Ratio
Mode FR1 n70 / 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.50 5.16 5.70 PASS
Mode FR1 n70 / 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
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